
®

SRW1400
ROCK REMOVAL

Published:01/13 Part No. R200-010PS/N R20010809303 – R20011129510 inclusive

PARTS MANUAL
An Operators Manual with IMPORTANT Safety, Assembly,
Operation andMaintenance informationwas packagedwith this
Parts Manual during final inspection at the factory. If the
OperatorsManual ismissing at any time, please contact Schulte
Industries Ltd. At (306) 287-3715 to receive your free
replacement manual.

Si No Lee Ingles, Pida
Ayuda a Alguien

Que Se Lo Lea Para Que le
Traduzca Las

Medidas de Seguridad

¡ATENCIÓN!
LEA EL INSTRUCTIVO

Schulte Industries Ltd.
PO Box 70
Englefeld Saskatchewan
Canada S0K 1N0
Tel. (306) 287-3715
Fax. (306) 287-3355
Parts Fax. (306) 287-4066
Email: info@schulte.ca
Web: www.schulte.ca © 2010 Alamo Group

mailto:info@schulte.ca
http://www.schulte.ca
LUKE HP
NESSA LABEL



Parts Ordering Guide
The following instructions are offered to help eliminate delay and error in processing purchase
orders for the equipment in this section.

1. The Purchase Order must include the name and address of the person or organization ordering
the parts, who should be charged, and if possible, the serial number of the machine for which
the parts were ordered.

2. The Purchase Order must clearly list the quantity of each part, the complete and correct part
number, and the description of the part.

3. Schulte Industries Ltd reserves the right to substitute parts where applicable.

4. Schulte Industries Ltd reserves the right to change prices without prior notice.

NOTE: Please refer to the Safety Section in the front of the Operators Manual for the proper
Part Number when ordering Replacement Safety Decals. Safety decals are available
free of charge from the Schulte Parts Department.

NOTE: If the Operators Manual does not accompany this Parts Manual please obtain one, free
of charge from the Schulte Parts Department. DO NOT operate this implement unless
you READ, UNDERSTAND, and FOLLOW the Safety and Operation instructions
contained in the Operators Manual

NOTE: Please note that the appearance of some parts may vary from the artwork shown in
the Manual.

For maximum safety and to guarantee optimum product reliability, always use
genuine Schulte Parts. The use of inferior replacement parts may cause premature
or catastrophic failure, which could result in serious injury or death.
Direct any questions regarding parts to:

Schulte Industries Ltd ®
P.O. Box 70

Englefeld, Saskatchewan
Canada S0K 1N0

Phone: (306)-287-3715
Parts Fax: (306) 287-4066

Email: info@schulte.ca

®

mailto:info@schulte.ca


PART NAME INDEX

SRW1400 - MAIN FRAME - REV 2003-01................................................................................................................................................. 4

SRW1400 - DRUM FRAME - REV 2006-04................................................................................................................................................ 6

SRW1400 - HITCH POLE - REV 2011-08................................................................................................................................................... 8

SRW1400 - WHEEL STANDARD PIVOTING - REV 2003-01................................................................................................................ 10

SRW1400 - WHEEL STANDARD TRANSPORT - REV 2003-01........................................................................................................... 12

SRW1400 - HUB, AXLE & TIRE (H517) WHEEL STANDARD - REV 2012-11................................................................................... 14

SRW1400 - CHAIN CASE COMPONENTS - REV 2013-01.................................................................................................................... 16

SRW1400 - HYDRAULIC COMPONENTS - REV 2013-01..................................................................................................................... 20

SRW1400 - HYDRAULIC SELECTOR VALVE - REV 2015-03............................................................................................................. 22

SRW1400 - HYDRAULIC CYLINDER, 100-3121H - REV 2013-01....................................................................................................... 24

SRW1400 - CE SHIELDING - REV 2007-12............................................................................................................................................. 26

SRW1400 - DRIVELINE, 340-450 - REV 2005-04.................................................................................................................................... 28

SRW1400 - DRIVELINE, 340-456 - REV 2007-09.................................................................................................................................... 30

SRW1400 - SLIP CLUTCH, 341-4061 - REV 2007-09.............................................................................................................................. 31

SRW1400 - DRIVELINE, 340-627 - REV 2005-03.................................................................................................................................... 32

SRW1400 - GEARBOX, 330-550 - REV 2003-01...................................................................................................................................... 34

SRW1400 - LIGHT MOUNT - REV 2015-10............................................................................................................................................. 36

SRW1400 - SAFETY CHAIN S000-011 - REV 2007-01........................................................................................................................... 37

©2009 Alamo Group Inc. Parts Section -3

SRW1400 REV 2013-01



SRW1400 - MAIN FRAME - REV 2003-01

©2009 Alamo Group Inc. Parts Section -4

SRW1400 REV 2013-01



SRW1400 - MAIN FRAME - REV 2003-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 R200-111 2 WHEEL LOCK PIN

2 271-051 3 HAIR PIN

3 273-006 10 GREASE ZERK

4 R200-101 1 MAIN FRAME ASSEMBLY

5 R200-116 1 WEDGE LOCK ASSEMBLY

6 R200-215 1 CYLINDER RUBBER SHIELD

7 250-059 4 BOLT, 1/2" X 1-1/2" UNC

8 256-011 4 FLAT WASHER, 1/2"

9 270-007 4 LOCK NUT, 1/2" UNC

10 36-14 2 TUBE SUPPORT

11 250-090 8 BOLT, 5/8" X 2" UNC

12 256-006 12 FLAT WASHER, 5/8"

13 270-004 8 LOCK NUT, 5/8" UNC

14 302-035 1 SNAPPER PIN, 5/8" X 3-1/2"

15 36-22 1 DRUM TRANSPORT PIN, 1-3/8" DIAMETER

16 271-003 1 COTTER PIN, 5/16" X 1-1/2"

17 36-21 1 SWIVEL PIN

18 577-021 1 FLOATING LUG

19 256-001 1 FLAT WASHER, 1"

©2009 Alamo Group Inc. Parts Section -5

SRW1400 REV 2013-01



SRW1400 - DRUM FRAME - REV 2006-04

©2009 Alamo Group Inc. Parts Section -6

SRW1400 REV 2013-01



SRW1400 - DRUM FRAME - REV 2006-04

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 250-061 1 BOLT, 1/2" X 1-1/4" UNC

2 256-011 7 FLAT WASHER, 1/2"

3 586-422 1 PLATE, 3/8"

4 256-073 2 SHIM, 2" X 3" X 14 GA.

5 256-053 2 SHIM, 2" X 3" X 10 GA.

6 R200-136 1 SRW1400 DRUM; SPLIT TAPER HUB

7 36-16 1 DRUM GUARD, RIGHT, 26"

8 36-15 1 DRUM GUARD, LEFT, 33"

9 270-007 9 LOCK NUT, 1/2" UNC

11 250-090 12 BOLT, 5/8" X 2" UNC

12 270-004 12 LOCK NUT, 5/8" UNC

13 520-095 1 BEARING GUARD

14 352-101 2 FLANGE BEARING 2" BORE, DUCT. HOUSING

356-100 2 BEARING INSERT 2" BORE C/W LOCK COLLAR

353-101 2 BEARING FLANGE ONLY

15 250-089 2 BOLT, 5/8" X 2-1/4" UNC

16 705-001 1 FLAP MOUNTING BRACKET

17 233-002 1 RUBBER FLAP, 16" X 18"

18 590-014 1 FLAP RETAINER STRIP

19 233-001 1 RUBBER FLAP, 16" X 36"

20 R200-134 1 ROTOR SUPPORT FRAME

22 250-060 9 BOLT, 1/2" X 1-3/4" UNC

25 579-005 - TOOTH

28 255-009 2 LOCK WASHER, 1/2"

29 R200-207 1 DRUM SHIELD CAP (2010 MODELS AND OLDER)

R200-218 1 CHAIN CASE SHIELD (2011 MODELS AND NEWER)

30 250-018 2 BOLT, 3/8" X 1" UNC

31 255-013 2 LOCK WASHER, 3/8"

©2009 Alamo Group Inc. Parts Section -7

SRW1400 REV 2013-01



SRW1400 - HITCH POLE - REV 2011-08

©2009 Alamo Group Inc. Parts Section -8

SRW1400 REV 2013-01



SRW1400 - HITCH POLE - REV 2011-08

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 R200-102 1 HITCH POLE ASSEMBLY

2 255-005 4 LOCK WASHER, 5/8"

3 251-0090 4 BOLT M16 30 MM LG. DO-CAP

4 270-017 4 LOCK NUT, 3/8" UNC

5 S000-110 1 SMV SIGN, GALV.: S276.6: V9722: W/ BLACK OVERLAY

6 250-018 4 BOLT, 3/8" X 1" UNC

7 341-6245 1 SFT SHIELD, OUTPUT

8 341-0425 4 SFT SHIELD, INPUT

9 330-550 1 GEARBOX, BP#2100230004

10 251-0060 8 BOLT, M10 X 20MM

11 255-011 8 LOCK WASHER, 7/16"

12 256-017 10 FLAT WASHER, 3/8"

13 300-012 1 LYNCH PIN, 1/4"

14 36-23 1 HITCH PIN

15 256-001 1 FLAT WASHER, 1"

16 60-55 1 HITCH CLEVIS

17 250-070 4 BOLT, 1/2" X 5-1/2" UNC

19 353-501 1 FLANGE HOUSING

356-500 1 BEARING INSERT, 1-3/8"

352-500 1 FLANGE BEARING, 1-3/8" BORE & LOCK COLLAR

20 270-007 4 LOCK NUT, 1/2" UNC

21 R200-211 1 FRONT PTO SHIELD

22 R200-128 1 PTO DRIVELINE SUPPORT

23 255-013 2 LOCK WASHER, 3/8"

24 270-017 4 LOCKNUT 3/8" UNC PLATED

25 250-018 2 BOLT 3/8" X 1" UNC GR5

26 250-026 2 BOLT 3/8" X 2-1/2" UNC GR5 PL.

27 256-018 5 WASHER, 1/4"

28 250-002 3 BOLT, 1/4" X 1" UNC

29 270-025 5 LOCK NUT, 1/4" UNC

30 R200-133 1 MANUAL MOUNT

31 280-202 1 4" MANUAL CANISTER

32 B890-138 1 PLATE: BOLT ON: SMV SIGN

33 250-0021 2 1/4" X 3/4" NC GR 5 HCS:YZ

©2009 Alamo Group Inc. Parts Section -9

SRW1400 REV 2013-01



SRW1400 - WHEEL STANDARD PIVOTING - REV 2003-01

©2009 Alamo Group Inc. Parts Section -10

SRW1400 REV 2013-01



SRW1400 - WHEEL STANDARD PIVOTING - REV 2003-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 256-053 4 BUSHING, 2" X 3" X 10 GA.

2 262-004 2 ROLL PIN, 3/8" X 3"

3 271-005 2 COTTER PIN, 3/16" X 1-1/2"

4 302-013 2 CLEVIS PIN, 1" X 2-1/8"

5 R200-107 2 LINK ADJUSTER

6 R200-105 1 RIGHT LINK ARM, 39"

7 270-007 2 LOCK NUT, 1/2" UNC

8 256-011 2 FLAT WASHER, 1/2"

9 250-060 2 BOLT, 1/2" X 1-3/4" UNC

10 C306-145 2 PIN, 1" DIA; HITCH MOUNT

11 262-006 2 ROLL PIN, 3/8" X 2"

13 R200-109 1 PIVOT LINK

14 250-109 1 BOLT, 3/4" X 5-1/2" UNC

15 R200-104 1 LEFT LEG

16 256-001 6 FLAT WASHER, 1"

17 R200-106 1 LEFT LINK ARM, 30"

18 270-001 1 LOCK NUT, 3/4" UNC

19 R200-103 1 RIGHT LEG

20 257-006 2 JAM NUT, 1"

©2009 Alamo Group Inc. Parts Section -11

SRW1400 REV 2013-01



SRW1400 - WHEEL STANDARD TRANSPORT - REV 2003-01

©2009 Alamo Group Inc. Parts Section -12

SRW1400 REV 2013-01



SRW1400 - WHEEL STANDARD TRANSPORT - REV 2003-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 R200-171 1 TRANSPORT LEG

2 256-053 4 BUSHING, 2" X 3" X 10 GA.

3 302-035 1 SNAPPER PIN, 5/16" X 3-1/2"

4 R200-123 1 TRANSPORT WHEEL LOCK PIN

5 250-061 1 BOLT, 1/2" X 1-1/4" UNC

6 255-009 1 LOCK WASHER,

7 590-600 1 WASHER, 1/2" X 3" X 3/8"

8 R200-113 1 TRANSPORT LUG ASSEMBLY

9 902-011 1 KEY, 1/2" X 1/2" X 3-3/4" LONG

10 262-007 8 ROLL PIN, 1/4" X 2"

11 256-003 8 FLAT WASHER, 3/4"

12 R200-122 1 INTERLOCK ROD

13 R200-120 1 INTERLOCK ROTATOR

14 R200-127 2 BAR PINS

15 R200-126 2 INTERLOCK BAR

16 273-006 2 GREASE ZERK

17 262-004 1 ROLL PIN, 3/8" X 3"

18 256-011 1 FLAT WASHER, 1/2"

©2009 Alamo Group Inc. Parts Section -13

SRW1400 REV 2013-01



SRW1400 - HUB, AXLE & TIRE (H517) WHEEL STANDARD - REV 2012-11

©2009 Alamo Group Inc. Parts Section -14

SRW1400 REV 2013-01



SRW1400 - HUB, AXLE & TIRE (H517) WHEEL STANDARD - REV 2012-11

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 203-007 1 HUB & SPINDLE S517 10-1/8X1.62 (INCLUDES #`S 2 & 3

2 208-034 1 SPINDLE S517 10-1/8" X 1.62

3 206-013 1 HUB, COMPLETE, HA517 (INCLUDES #`S 5-15

4 207-059 1 WHEEL BEARING KIT, INCL REF# 5-8, 11, 15

5 207-063 1 SEAL RETAINER

6 207-062 1 V-SEAL

7 207-064 1 SEAL COUNTERFACE

8 207-015C 1 CUP & CONE

9 207-043 5 WHEEL STUD BOLT

10 273-006 1 GREASE FITTING

11 207-019C 1 CUP & CONE

12 209-003 1 WASHER

13 209-004 1 HEX NUT

14 271-005 1 COTTER PIN

15 207-022 1 DUST CAP

16 201-010 1 RIM, 15" X 8", 5 BOLT

17 211-002 1 VALVE, ALL TUBELESS

18 210-167 1 TIRE, 7.00 X 15, 8PLY, LIGHT TRUCK

19 207-023 5 WHEEL NUT 1/2 UNF

20 210-505 - TIRE & WHEEL ASSEMBLY, COMPLETE (INCLUDES 16,17 & 18)

21 R200-171 2 TRANSPORT LEG (ONLY WITH TRANSPORT WHEEL)

22 R200-170 1 AXLE MOUNT PLATE (ONLY WITH PIVOTING WHEELS)

23 250-078 8 BOLT: 5/8 X 6 UNC: GR5: PLATED

24 586-011 2 PLATE: AXLE: BACKING

25 270-004 8 LOCKNUT: 5/8 UNC: PLATED

26 250-0501 1 BOLT 1/2X3 1/4 UNC GR5 PLATED

27 270-007 1 LOCKNUT 1/2 UNC PLATED

©2009 Alamo Group Inc. Parts Section -15

SRW1400 REV 2013-01



SRW1400 - CHAIN CASE COMPONENTS - REV 2013-01

©2009 Alamo Group Inc. Parts Section -16

SRW1400 REV 2013-01



SRW1400 - CHAIN CASE COMPONENTS - REV 2013-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 R200-137 1 CHAIN CASE COVER

2 R200-138 1 WEAR PLATE

3 R200-139 1 WEAR PLATE SHIM

4 313-101 1 TENSIONER

5 R300-104 1 TENSIONER WRENCH

6 312-836 1 SPROCKET, 80Q35

312-837 1 SPROCKET 80Q25 4-1/8"TAPERED (FOR GRAVEL RECLAMATION KIT ONLY)

7 312-840 1 SPROCKET, 80B15

8 313-801 1 IDLER SPROCKET WITH BEARING

9 352-500 2 FLANGE BEARING, 1-3/8" BORE & LOCK COLLAR

356-500 2 BEARING INSERT, 1-3/8"

353-501 2 FLANGE HOUSING

10 352-101 1 FLANGE BEARING 2" BORE, DUCT. HOUSING

11 312-835 1 SPLIT TAPERED HUB, C/W FASTENERS

12 902-012 1 KEY, 1/2" X 1/2" X 2-3/16"

13 909-001 1 KEY, 1/2" X 3/8" X 1"

14 903-011 1 KEY, 3/8" X 3/8" X 1-3/4"

15 36A-25 1 SHAFT, 1-3/8" Z6

16 233-059 1 RUBBER BUMPER

17 227-002 1 KEY

18 C314-205 2 SPACER

19 227-001 1 LATCH

20 256-018 7 WASHER, 1/4"

21 271-013 1 COTTER PIN, 1/16" X 3/4" LONG

22 270-028 2 LOCKNUT, 10-24 NYLOCK

23 251-152 2 10-24 X 1" PHILLIPS MACHINE SCREW

24 251-0083 4 BRASS FLAT MACHINE SCREW, 1/4" X 1-1/4"

25 270-025 5 LOCKNUT, 1/4"

26 250-002 1 BOLT, 1/4" X 1"

27 268-001 2 SET SCREW, 3/8" X 1-1/4" UNC. SQ. HEAD

28 257-032 2 NUT, 3/8" UNC

29 250-018 4 BOLT, 3/8" X 1" UNC

30 257-013 3 JAM NUT, 3/4" UNC

31 256-060 2 MACHINE BUSHING, 3/4" X 1-1/4" X 10 GA

32 586-422 1 END PLATE

33 255-013 7 LOCKWASHER, 3/8"

34 256-017 4 WASHER, 3/8"

35 257-059 2 LOCKING FLANGE NUT, 3/8"

36 256-0531 1 SHIM 2" X 2-1/2" X 10 GA

37 256-0532 1 SHIM, 2" X 2-1/2" X 14 GA

38 256-056 3 MACHINE BUSHING, 1-3/8" X 2-1/8" X10 GA

©2009 Alamo Group Inc. Parts Section -17

SRW1400 REV 2013-01



SRW1400 - CHAIN CASE COMPONENTS - REV 2013-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
39 250-060 8 BOLT, 1/2" X 1-3/4" UNC

40 270-007 8 LOCKNUT, 1/2" UNC

41 255-009 1 LOCKWASHER, 1/2"

42 250-061 1 BOLT, 1/2" X 1-1/4" UNC

43 270-004 4 LOCKNUT, 5/8"

44 250-090 4 BOLT, 5/8" X 2" UNC

45 255-005 1 LOCKWASHER, 5/8"

46 251-0091 1 BOLT, M16 X40

47 250-150 1 BOLT, 3/4" X 4-1/2" UNC FULL THREAD

48 250-022 3 BOLT, 3/8" X 1-1/4" UNC

49 311-801 1 CONNECTOR LINK, ANSI #80, SINGLE

50 311-802 2 OFFSET LINK

51 310-820 1 ROLLER CHAIN # 80, 97" LONG

52 108-122 1 ADAPTER, G 1/8" MALE TO 1/8" NPT FEMALE (COMES IN 273-100)

53 111-393 1 GREASE HOSE 1/8" NPT, 12" LONG (COMES IN 273-100)

54 108-121 1 BULKHEAD FITTING LINCOLN 14054 (COMES IN 273-100)

55 270-018 1 LOCKNUT 1/8" NPSM THREAD (COMES IN 273-100)

56 273-004 1 GREASE NIPPLE 1/4-28 UNF STRGHT (COMES IN 273-100)

57 273-100 1 GREASE ZERK EXT HOSE ASSEMBLY (INCLUDES #`S 52-56)

NOTE: - FOR GRAVEL RECLAMATION KIT, REMOVE 2 CONNECTOR LINKS & 1 OFFSET LINK FROM ROLLER CHAIN

©2009 Alamo Group Inc. Parts Section -18

SRW1400 REV 2013-01



THIS PAGE INTENTIONALLY LEFT BLANK

©2009 Alamo Group Inc. Parts Section -19

SRW1400 REV 2013-01



SRW1400 - HYDRAULIC COMPONENTS - REV 2013-01

©2009 Alamo Group Inc. Parts Section -20

SRW1400 REV 2013-01



SRW1400 - HYDRAULIC COMPONENTS - REV 2013-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 100-3121H 2 HYDRAULIC CYLINDER

2 302-015 4 CLEVIS PIN, 1" X 2-7/8" U.L.

3 271-005 4 COTTER PIN, 3/16" X 1-1/2"

4 108-043 4 MALE ELBOW, 90O 3/4-16 ORB X 3/4-16 JIC

5 111-227 2 HOSE ASSEMBLY, 3/8" X 102-1/2" LONG

6 111-226 2 HOSE ASSEMBLY, 3/8" X 107-1/2" LONG

7 270-017 9 LOCKNUT, 3/8" UNC PLATED

8 C000-001 11 HOSE CLAMP, METAL

10 256-017 4 WASHER, 3/8"

11 124-010 8 TUBE CLAMP, PLASTIC

12 250-026 4 BOLT, 3/8" X 2-1/2" UNC GR5 PL.

13 126-121 4 HYDRAULIC TUBE, 113-15/32" LONG

14 250-023 2 BOLT, 3/8" X 1-3/4" UNC

15 111-350 4 HOSE ASSEMBLY, 3/8" X 79" LONG

16 108-001 4 MALE ELBOW, 3/4-16 JIC, 37O

17 C000-006 1 RESTRICTOR, MORB 1/16" HOLE

©2009 Alamo Group Inc. Parts Section -21

SRW1400 REV 2013-01



SRW1400 - HYDRAULIC SELECTOR VALVE - REV 2015-03

©2009 Alamo Group Inc. Parts Section -22

SRW1400 REV 2013-01



SRW1400 - HYDRAULIC SELECTOR VALVE - REV 2015-03

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 100-3121H 2 HYDRAULIC CYLINDER

2 108-043 4 MALE ELBOW, 90O 3/4-16 ORB X 3/4-16 JIC

3 111-227 2 HOSE ASSEMBLY, 3/8" X 102-1/2" LONG

4 270-017 5 LOCK NUT, 3/8" UNC

5 C000-001 13 HOSE CLAMP, METAL

6 270-017 4 LOCKNUT 3/8" UNC PLATED

7 108-001 2 MALE ELBOW, 3/4-16 JIC, 37O

8 111-350 4 HYD HOSE 3/8"X79", 8FJICX8MJIC, ORB PIONEER

9 126-121 4 HYDRAULIC TUBE, 113-15/32" LONG

10 111-410 4 HYDRAULIC HOSE, 3/8" X 29"

11 124-010 8 TUBE CLAMP, PLASTIC

12 250-026 4 BOLT 3/8" X 2-1/2" UNC GR5 PL.

13 256-017 8 WASHER 3/8"

14 250-023 2 BOLT, 3/8" X 1-3/4" UNC

15 127-0110 1 SELECTOR VALVE

16 250-032 2 BOLT, 3/8" X 2"

17 108-134 6 MALE ADAPTER, 1/2" NPT TO #8 JIC

©2009 Alamo Group Inc. Parts Section -23

SRW1400 REV 2013-01



SRW1400 - HYDRAULIC CYLINDER, 100-3121H - REV 2013-01

©2009 Alamo Group Inc. Parts Section -24

SRW1400 REV 2013-01



SRW1400 - HYDRAULIC CYLINDER, 100-3121H - REV 2013-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 101-201 1 CLEVIS CAP

2 101-331 1 SEAL KIT

3 101-220 1 CYLINDER TUBE

4 257-022 8 NUT

5 101-202 1 ROD CLEVIS

6 101-329 1 ROD CAP 3" TH

7 101-327 1 PISTON

8 250-023 1 CLEVIS BOLT

9 257-032 1 NUT

10 101-090 1 ROD, 3/8" X 8"

11 101-221 4 TIE ROD, 3/8" X 8 “

12 101-023 1 PISTON NUT

13 101-020 1 DEPTH STOP

14 R200-223 1 SPACER, INTERNAL CYLINDER (IF REQUIRED)

100-3121H - COMPLETE CYLINDER

©2009 Alamo Group Inc. Parts Section -25

SRW1400 REV 2013-01



SRW1400 - CE SHIELDING - REV 2007-12

©2009 Alamo Group Inc. Parts Section -26

SRW1400 REV 2013-01



SRW1400 - CE SHIELDING - REV 2007-12

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 R200-233 1 CE RIGHT SIDE SHIELD

2 R200-241 1 CE LEFT SIDE SHIELD, RETRO FIT

3 R200-227 2 RUBBER BELTING

4 233-057 2 RUBBER WHEEL CHOCK, 10" X 8" X 6"

5 R200-229 1 BACK ANGLE

6 R200-225 8 SUPPORT BAR, SRW1400 CE

7 R200-231 2 BACK RETAINER STRAP

8 R200-228 1 RETAINER STRAP, RIGHT

9 R200-230 1 RETAINER STRAP, LEFT

10 R200-224 1 MOUNT TUBE, RIGHT, SRW1400 CE

11 R200-226 1 RUBBER BELTING, SRW 1400 CE

12 36-15 1 DRUM GUARD, RIGHT

13 36-16 1 DRUM GUARD, LEFT

14 R200-222 1 FRONT TUBE MOUNT, SRW 1400 CE

15 R200-221 2 CE SHIELD MOUNT

16 R200-235 2 WHEEL CHOCK HOLDER

17 R100-315 2 PLATE

18 225-104 2 CHAIN, 7 LINKS, 5/16 EXACT PROOF COIL, PLATED

19 R200-232 1 MOUNT TUBE, LEFT, SRW1400 CE

20 270-007 48 LOCKNUT, 1/2 UNC, PLATED

21 256-011 28 WASHER, 1/2, AS TYPE A, 9/16 IDX1-3/8 ODX.109,

22 250-093 10 BOLT, 5/8 X 1-3/4 UNC, GR5, PLATED,

23 270-004 10 LOCKNUT, 5/8 UNC, PLATED

24 250-060 14 BOLT, 1/2 X 1-3/4 UNC, GR5, PLATED,

25 250-050 18 BOLT, 1/2 X 3-1/2 UNC, GR5,

26 250-061 6 BOLT, 1/2 X 1-1/4 UNC, GR5,

27 250-072 4 CARRIAGE BOLT, 1/2 X 1-1/4 UNC, PLATED,

28 250-057 2 BOLT, 1/2 X 2 UNC, GR5,

29 250-059 4 BOLT, 1/2 X 1-1/2 UNC, GR5, PLATED,

30 250-018 4 BOLT, 3/8 X 1 UNC, GR5,

31 270-017 4 LOCKNUT, 3/8 UNC, PLATED

©2009 Alamo Group Inc. Parts Section -27

SRW1400 REV 2013-01



SRW1400 - DRIVELINE, 340-450 - REV 2005-04

©2009 Alamo Group Inc. Parts Section -28

SRW1400 REV 2013-01



SRW1400 - DRIVELINE, 340-450 - REV 2005-04

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-674 1 YOKE, BOLT TYPE, SIZE 4

2 341-672 2 CROSS & BEARING KIT, SIZE 4

3 341-603 2 GREASE FITTING

4 341-801 1 PIN AND NUT

5 341-682 1 YOKE, IN SHAFT, SIZE 4

6 341-683 1 ROLL PIN

7 341-681 1 INNER TUBE

341-685 1 INNER TUBE & YOKE SET, INCLUDES #5-7

8 341-684 1 YOKE WITH TUBE

9 341-4032 1 YOKE #4/S4 1-3/8"Z6 BALL

10 341-4054 1 BALL COLLAR KIT, 1-3/8"Z6 & Z21

11 341-691 1 SHIELD BEARING #3/4 OUTER

12 341-4035 1 SHIELD CONE OUTER

13 341-689 1 OUTER TUBE SHIELD

14 341-688 1 INNER TUBE SHIELD

15 341-687 1 SHIELD CONE INNER

16 341-686 1 SHIELD BEARING #3/4 INNER

17 341-693 1 IMPLEMENT END HALF SHAFT

18 341-692 1 TRACTOR END HALF SHAFT

19 340-450 1 COMPLETE TRACTOR SHAFT

20 341-0613 1 COMPLETE SHIELD CHAIN SET

©2009 Alamo Group Inc. Parts Section -29

SRW1400 REV 2013-01



SRW1400 - DRIVELINE, 340-456 - REV 2007-09

ITEM PART NO. QTY. DESCRIPTION
1 341-4061 1 SLIP CLUTCH, #S4, 1-3/8" Z 6

2 341-672 1 CROSS & BEARING KIT, SIZE 4

3 341-603 1 GREASE FITTING

4 341-683 1 FLEXIBLE PIN

5 341-682 1 INNER YOKE

6 341-4025 1 INNER TUBE

7 341-0407 1 RING NUT

8 341-4027 1 OUTER TUBE, 1-3/8" X 6 SPLINE

9 341-686 1 INNER BEARING

10 341-4068 1 INNER CONE

11 341-4028 1 INNER SHIELD

12 341-4029 1 OUTER SHIELD

13 341-4026 1 OUTER CONE

14 341-691 1 OUTER BEARING

340-456 1 COMPLETE DRIVELINE

©2009 Alamo Group Inc. Parts Section -30

SRW1400 REV 2013-01



SRW1400 - SLIP CLUTCH, 341-4061 - REV 2007-09

ITEM PART NO. QTY. DESCRIPTION
1 341-628 8 SPRING, 6MM

2 341-4063 1 FLANGE YOKE

3 341-630 1 BUSHING

4 341-6228 2 LINING

5 341-6230 1 FLANGE HUB, 1-3/8" X 6 SPLINE

6 341-6231 2 TAPERED PIN & NUT

7 341-4064 1 DRIVE PLATE

8 341-725 1 THRUST FLANGE

9 341-636 8 BOLT & NUT

10 341-4061 1 SLIP CLUTCH, COMPLETE, 900 NM.

©2009 Alamo Group Inc. Parts Section -31

SRW1400 REV 2013-01



SRW1400 - DRIVELINE, 340-627 - REV 2005-03

©2009 Alamo Group Inc. Parts Section -32

SRW1400 REV 2013-01



SRW1400 - DRIVELINE, 340-627 - REV 2005-03

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-633 1 BOLT & NUT

2 341-602 1 YOKE BOLT TYPE, 1-3/8 X 6

3 341-605 2 CROSS KIT

4 341-604 4 SNAP RING

5 341-603 1 GREASE FITTING

6 341-616 1 ROLL PIN

7 341-617 1 YOKE, INNER SHAFT, #6

8 341-6003 1 INNER TUBE

341-6094 1 INNER TUBE & YOKE SET, INCLUDES #6-8

9 341-6002 1 OUTER TUBE

10 341-621 1 ROLL PIN

11 341-622 1 YOKE, OUTER SHAFT #6

341-6142 1 OUTER TUBE & YOKE SET INCLUDES #9-11

12 341-4015 1 SHEAR PIN AND NUT M8 X 45MM, CL10.9

13 341-6040LB6 1 YOKE, SHEAR TYPE, COMPLETE

14 341-707 1 GREASE FITTING

16 341-801 1 TAPERED PIN AND NUT

18 341-615 1 INNER TUBE SHIELD BEARING

19 341-714 1 INNER TUBE SET

20 341-715 1 OUTER TUBE SET

21 341-610 1 OUTER TUBE SHIELD BEARING

22 341-6092 1 UNIVERSAL JOINT HALF, MALE, COMPLETE

23 341-6093 1 UNIVERSAL JOINT HALF, FEMALE COMPLETE

24 341-614 1 INNER CONE SET

25 341-716 1 OUTER CONE SET

26 340-627 1 COMPLETE DRIVELINE

©2009 Alamo Group Inc. Parts Section -33

SRW1400 REV 2013-01



SRW1400 - GEARBOX, 330-550 - REV 2003-01

©2009 Alamo Group Inc. Parts Section -34

SRW1400 REV 2013-01



SRW1400 - GEARBOX, 330-550 - REV 2003-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 331-551 1 HOUSING

2 331-552 2 SNAP RING, .105 THICK

3 331-553 2 BALL BEARING

4 331-554 2 SHIM KIT

5 331-558 2 SHAFT

6 331-559 1 PLUG, 85 X 10MM

7 331-560 1 PINION GEAR AND SHAFT

8 331-561 2 PLUG, LEVEL, DRAIN

9 331-556 1 SHIM KIT

10 331-562 1 SNAP RING, .095 THICK

11 331-563 2 SEAL, 45 X 85 X 10 DOUBLE LIP

12 331-564 2 BEARING

13 331-565 1 GEAR

14 331-566 1 CASE PLUG, 160MM

15 331-567 1 O-RING

330-550 1 COMPLETE GEARBOX BP#S2100230004

©2009 Alamo Group Inc. Parts Section -35

SRW1400 REV 2013-01



SRW1400 - LIGHT MOUNT - REV 2015-10

ITEM PART NO. QTY. DESCRIPTION
1 250-027 6 BOLT, 3/8" X 3" UNC

2 256-017 4 WASHER, 3/8"

3 270-017 6 LOCKNUT, 3/8" UNC

4 S000-101 2 LIGHT BRACKET, ADVANCED LIGHTING STYLE

5 S000-068 1 LIGHT MOUNT BAR

6 S000-082 1 PLUG STORAGE

7 270-025 2 LOCKNUT, 1/4" UNC

8 250-002 2 BOLT, 1/4" X 1" UNC

9 S000-092 1 SAFETY LIGHTS W/ HARNESS

10 226-189 2 DECAL, RED-ORANGE 2" X 9"

©2009 Alamo Group Inc. Parts Section -36

SRW1400 REV 2013-01



SRW1400 - SAFETY CHAIN S000-011 - REV 2007-01

ITEM PART NO. QTY. DESCRIPTION
1 S000-011 1 SAFETY CHAIN

©2009 Alamo Group Inc. Parts Section -37

SRW1400 REV 2013-01







SRW1400 R200-010P
Printed in Canada

LUKE HP
NESSA LABEL


	SRW1400-Main Frame
	SRW1400-Drum Frame
	SRW1400-Hitch Pole
	SRW1400-Wheel Standard Pivoting
	SRW1400-Wheel Standard Transport
	SRW1400-Hub, Axle & Tire (H517)
	SRW1400-Chain Case Components
	SRW1400-Hydraulic Components
	SRW1400-Hydraulic Selector Valve

	Hydraulic Cylinder, 100-3121H
	SRW1400 CE Shielding
	Driveline, 340-450
	Driveline, 340-456
	Slip Clutch, 341-4061
	Driveline, 340-627
	Gearbox 330-550

	SRW1400-Light Mount
	Safety Chain




